



CERTIFIED TESTING LABORATORIES, INC.

CLIENT: Tompkins Bluestone Company, Inc. DATE: 3/9/2006  
 325 Tar Hollow Road  
 PO Box 776 REPORT NO: AG-2  
 Hancock, NY 13783  
 Attn: Bill Mirch

ON SAMPLE OF: Bluestone Tile - Equinock Quarry 2006

SAMPLE RECEIVED: March 3, 2006

MARKED: Quality Control - Tar Hollow Sawn Bluestone

**CERTIFICATE OF TEST AND ANALYSIS**

EXAMINED WITH THE FOLLOWING RESULTS: ASTM C1028; F609; Horizontal Slip Meter Tests

Sample Marked

1.) Step #3 Honed - Equinock Quarry 2006:	Results	Avg. of 3	Coefficient of Friction
Dry Condition	23.5, 24.0, 25.0	24.2	0.48
Wet Condition	25.5, 26.0, 25.5	25.7	0.51

2.) 70 Grit Sand Rubbed - Equinock Quarry 2006:	Results	Avg. of 3	Coefficient of Friction
Dry Condition	26.5, 27.0, 26.5	26.7	0.53
Wet Condition	29.0, 28.0, 28.5	28.5	0.57

Report to: 2-above

Respectfully Submitted,  
 CERTIFIED TESTING LABORATORIES, INC.

A handwritten signature in black ink, appearing to read 'Robert W. Ruhf', is written over a horizontal line.

Robert W. Ruhf  
 Vice President

slb

All reports are the confidential property of Clients, and information contained may not be published or reproduced, pending our written approval

754 East Fairview Street • Bethlehem, PA 18018 • (610) 865-2674 • Fax (610) 974-9215